
 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

May 2019 

Professional Engineering Exam 

Water Resources and Environmental Engineering 

Study Guide 

 

Education and Training Evaluation Commission (ETEC) 

National Center for Assessment (NCA) 

 



 

2 

  

Professional Water Resources and Environmental Engineering Exam 

 

COPYRIGHT NOTICE 

Copyrights © 2019 National Center for Assessment (NCA) Unless stated otherwise, 

copyright in this report (including content and design) is owned by the National 

Center for Assessment (NCA) - Riyadh – Saudi Arabia. EXCEPT with the expressed 

written permission from NCA, you may not reproduce, use (in particular for 
[...]

 

 

 

 

 



 

26 

  

Professional Water Resources and Environmental Engineering Exam 

Question # 8 

WREE-T9:       Air Quality Management 

WREE-T9-1 Define air pollution and air quality indices. 
 

Does the impact of higher ambient air temperature on the air quality increase or decrease 
the Yale Environmental Pollution Index? 
 

A) Higher temperature increases the Yale Environmental Pollution Index because of 

higher rate of evaporation of any hazardous volatile components in the air  

B) Higher temperature decreases the Yale Environmental Pollution Index because of the 

higher rate of evaporation of any hazardous volatile components in the air 

C) There is no change to the Yale Environmental Pollution Index because the calculation 

factors in variance in ambient air temperature  

D) Not possible to answer because it would depend on the type of air quality 

contaminants and knowledge of meteorological data such as humidity, and windrose 

data 

 

Solution WREE-T9-1: 

The answer to this question requires an understanding of both air quality impacts on 

temperature and background information on the Yale Environmental Pollution Index. The 

answer is that although air pollution increases generally with high temperatures because 

of increase in ground level ozone that will cause further oxidation of nitrogen dioxide, that 

it is not possible to state specifically regard to the Yale Environmental Pollution Index 

because an overall understanding of the exact type of pollutants and meteorological 

conditions. 

In Saudi Arabia because of the vast differences in regions and localities there are areas 

for example of industrial cities near the coast where the Yale Environmental Pollution 

Index would be affected by the presence of the humidity changes from the coastline as 

well as wind characteristics. This would be different for example in calculating the Yale 

Environmental Pollution Index for industrial areas located inland. 

The correct answer is therefore d. 

 

Answer WREE T9-1: (D)  

 

 

 

 



 

27 

  

Professional Water Resources and Environmental Engineering Exam 

Question # 9 

WREE-T9:       Air Quality Management 

WREE-T9-3 Design air quality monitoring and treatment systems. 
 

What is the best description from the list below that describe the BPEO / BATNEEC 
principles for Flue Gas Desulphurisation System (FGD)? 
 

A) Fluidized Incineration / wet air oxidation 

B) Radiation technology  

C) Limestone forced oxidation 

D) Physical chemical scrubber separation 

 

Solution WREE-T9-3: 

This question also requires knowing what the definition of BPEO is and BATNEEC – these 

are defined respectively as best practical environmental option and best available 

technique not entailing excessive cost respectively.  

FGD systems work with a variety of reagents, such as limestone, magnesium-enriched 

lime, and waste soda ash or limestone-based systems using organic acid enhancement  

As traditional best practice, the FGD either work as wet scrubbing systems in which the 

flue gas normally passes first through a fly ash removal device, either an electrostatic 

precipitator or a baghouse, and then into the SO 2-absorber; or through a dry injection or 

spray drying operations, where the SO2 is first reacted with the lime, and then the flue 

gas passes through a particulate control device.  

The concept of BPEO/ BATNEEC comes into consideration is the knowing that scrubbing 

is the most tried and robust solution , although there are certain mitigation measures 

associated with ensuring the durability of the treatment technology and using techniques, 

such as reheating the gases to above their dew point, or using materials of construction 

and designs that allow equipment to withstand the corrosive conditions . Technology such 

as fluidized incineration or wet air oxidation is not prone to corrosivity issues from the 

gases as the gases are incinerated; however, this technology is not proven and is 

expensive and does not represent BPEO/BATNEEC. The other answers b and c are not 

proven – hence the correct answer is d. 

 

Answer WREE T9-3: (D)  

 

 

 

https://en.wikipedia.org/wiki/Dew_point


 

28 

  

Professional Water Resources and Environmental Engineering Exam 

Question # 10 

WREE-T11:      Environmental Risk and Performance Management Modeling 

WREE-T11-2   Identify and quantify environmental risks and liabilities. 
 

What are the main risks in designing a co-compost facility to treat domestic and sewage 
wastes? 
 

A) Domestic waste generally has a low percentage (less than 30 % of organic 

biodegradable wastes) 

B) There is a need to have an initial good performance from a materials recycling facility 

to separate the domestic wastes (organic from non-organic wastes) 

C) There is need to have a good pretreatment and monitoring of all wastes prior to co-

composting  

D) The risk will not be meeting the Ministry of Agriculture, Water and Environmental 

standards for reuse of composting for agricultural land use 

 

Solution WREE-T11-2: 

This question requires an understanding of what are risks in designing environmental 

technology. The technology must be designed to meet the standards and in this case for 

a composting plant in Saudi Arabia, it would be to the Ministry of Agriculture, Water and 

Environmental Standards if the compost is to be used for irrigation. If, however the plant 

is intended to generate fertilizer components, such as perlite, for industrial use then it 

would be according to the industrial / commercial requirements. However, considering 

the standard is not a risk – it is a treatment objective. 

The risk is the need to have appropriate pre-treatment to ensure the domestic waste 

being sent to treatment contains only the organic fraction (typically it would be around 55 

%). If it is lower than this or the feed contains items such as metals which cannot be 

composted, then the risk would be that the inlet requirements to the plant would not meet 

the requirements of a minimum organic contents for biodegradation or conversion 

through the methagonic digestion process to provide compost or compost elements.  For 

the sewage waste it would be to ensure there is no heavy metals and the dryness and 

odour does not present a risk to the design of the compost plant.  

Hence, the correct answer is c. 

 

Answer WREE T11-2: (C)  

 

 



 

29 

  

Professional Water Resources and Environmental Engineering Exam 

Essay Questions 

Essay Question # 1 

WREE-T3:        Design of Hydraulic Structures 

WREE-T11-2   Design outfall structures; including energy dissipaters. 
 

A 1200-mm diameter concrete end sewer discharges the storm runoff from a small town 
into a narrow wadi edging the town. The sewer is designed to convey the 100-year storm 
discharge estimated at 6 m3/s while flowing 1/2 full. Discuss the suitability of the sewer 
material and any necessary requirements to ensure its durability if the material can not 
be changed. Also, describe the different suitable energy dissipator alternatives for the 
sewer outflow; in view of the exit Froude number, to minimize the wadi erosion. 

Write an essay that answers the above requirements. 

Answer to Essay Question number 1 

Preliminary calculations: 

Diameter, d = 1.2 m 

Area of flow, A = ½ (π d2/4) = ½ (3.14 x 1.22/4) = 0.565 m2 

Average flow velocity, v = Q / A = 6/0.565 = 10.61 m/s 

Hydraulic radius, R = A/P; where P = π d/2 = 1.88 m, hence R = 0.3 m 

Froude no. = 
𝑣

√𝑔𝑅
 = 6.19 

Based on the provided information of discharge, sewer diameter and flow depth, the 

estimated average flow velocity would be 10.61 m/s. This is relatively a high velocity that 

may result in erosion of concrete over the long term. It is ideal if the sewer material is 

replaced by a PVC pipe, for example. However, if only concrete pipes are available then 

additives; such as fly ash, or reduced water/cement ratio of the concrete will be required 

to increase the erosive resistance of the concrete. 

At such high velocity, Froude number of the outfall would be approximately 6.19. This 

indicates that the outflow is super-critical. To minimize the erosive power of the outflow 

on the receiving wadi bed, different measures may be taken depending on the site 

conditions and the available limits of disturbances. One of the measures could be to install 

a manhole or a catch basin manhole on the downstream side of the sewer line; such that 

another end-sewer at a milder slope would covey the flow to a stilling basin with baffle 

blocks and possibly end sill to reduce the flow velocity and convert the flow state to sub-

critical conditions. 

Another means to dissipate the energy of the outflow is to design one of the known USBR 

basins at the end of the sewer. At such high value of Froude number, the USBR Impact 

Basin with baffle wall may be an appropriate choice. 



 

30 

  

Professional Water Resources and Environmental Engineering Exam 

It may also be possible to design a rock chute with appropriate riprap or gabion baskets 

configuration that would reduce the erosive power of the outflow and result in its safe 

discharge to the wadi. 

The above alternatives should be investigated based on cost and availability, as well as 

the urgency and time of construction before a decision is made. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

31 

  

Professional Water Resources and Environmental Engineering Exam 

Essay Question # 2 

WREE-T7:        Sewerage Management, Treatment and Reuse 

WREE-T7-1   Design different types of municipal wastewater treatment plants. 
 

Part (1) 

A waste stabilization pond will be used in a municipal wastewater treatment system. 

A) Explain the function of bacteria and algae in the stabilization ponds application. 

B) Explain why algae would be a problem if it were present in the discharge from the 

pond. 

C) Define mechanisms that could be utilized to control algae and that would prove helpful 

in the development and use of this wastewater treatment system. 

D) Explain what is meant by facultative pond. 

Solution 

(a) A waste stabilization ponds operation is dependent on the reaction of bacteria and 

algae. Organic matter is metabolized by bacteria to produce the principle products of 

carbon dioxide, water and a small amount of ammonia nitrogen. Algae convert 

sunlight into energy through photosynthesis. They utilize the end products of cell 

synthesis and other nutrients to synthesize new cells and produce oxygen. The most 

important role of the algae is in the production of oxygen in the pond for use by aerobic 

bacteria. In the absence of sunlight, the algae will consume oxygen in the same 

manner as bacteria. Algae removal is important in producing a high-quality effluent 

from the pond. 

(b) The discharge of algae increases suspended solids in the discharge and may present 

a problem in meeting water quality criteria. The algae exert, an oxygen demand when 

they settle to the bottom of the stream and undergo respiration. 

(c) The following methods have been suggested for control of algae: (1) multiple ponds in 

series, (2) drawing off of effluent from below the surface by use of a good baffling 

arrangement to avoid algae concentrations, (3) sand filter or rock filter for algae 

removal, (4) alum addition and flocculation, (5) micro-screening, and (6) chlorination 

to kill algae. Chlorination may increase BOD loading due to dead algae cells releasing 

stored organic material. 

(d) Facultative ponds have two zones of treatment: an aerobic surface layer in which 

oxygen is used by aerobic bacteria for waste stabilization and an anaerobic bottom 

zone in which sludge decomposition occurs. No artificially induced aeration is used. 

Part (2) 

A secondary clarifier accepts effluent from a bioreactor at a flow rate of 8300 m3/d and 

total suspended solids of 1600 mg/L. The solids flux for the suspension is 2.6 kg/m2.h, 

and the particle settling velocity is 1.27 m/h. Determine the following: - 

1. The solids loading rate 



 

32 

  

Professional Water Resources and Environmental Engineering Exam 

2. The required surface area based on solids flux 

3. The required surface area based on particle settling velocity 

4. The particle design surface area 

5. The design overflow rate 

Solution 

1. The solids loading rate is 

= (1600 mg/L) (8300 m3/d) (10-6 kg/mg) (1000 L/m3) 

= 13 280 kg/d  

2. As = surface area teased on solids flux, m2 

Q = flow rate =8300 m3/d 

X = influent TSS = 1600 mg/L 

G = solids flux = 2.6 kg/m2.h 

As =
Q  X

G
 =

(8300
m3

d
) (1600

𝑚𝑔

𝐿
) (10−6

𝑘𝑔

𝑚𝑔
)(1000 𝐿/𝑚3)   

(2.6
kg

m2
.d) (

24ℎ

𝑑
)

  

= 213 m2  

3. As = surface area teased on settling velocity, m2 

     =
(8300

m3

d
)

(1.27
m

h
)(

24h

d
)
 = 272 m2  

4. The design surface area is the greater of the areas based on solids flux and   settling 

velocity. The Settling velocity area of 272 m2 is greater than the solids flux area of 213 

m2. Then the design area is 272 m2. 

5. The design overflow rate  q  =
Q

AS
 =

(8300
m3

d
)

( 272 m2)(24
ℎ

𝑑
)
 

= 1.27 m3/m2.h 

 

 

 

 

 

 



 

33 

  

Professional Water Resources and Environmental Engineering Exam 

Design Charts 

 

 

 

 



 

34 

  

Professional Water Resources and Environmental Engineering Exam 

 

 

 

 



 

35 

  

Professional Water Resources and Environmental Engineering Exam 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  


